
Journal Pre-proof

A knowledge discovery framework to predict the N2O emissions in the wastewater
sector

V. Vasilaki, V. Conca, N. Frison, A.L. Eusebi, F. Fatone, E. Katsou

PII: S0043-1354(20)30336-5

DOI: https://doi.org/10.1016/j.watres.2020.115799

Reference: WR 115799

To appear in: Water Research

Received Date: 17 December 2019

Revised Date: 4 March 2020

Accepted Date: 3 April 2020

Please cite this article as: Vasilaki, V., Conca, V., Frison, N., Eusebi, A.L., Fatone, F., Katsou, E., A
knowledge discovery framework to predict the N2O emissions in the wastewater sector, Water Research
(2020), doi: https://doi.org/10.1016/j.watres.2020.115799.

This is a PDF file of an article that has undergone enhancements after acceptance, such as the addition
[...]
analysis shows that N2O is always consumed after the depletion of NO2
- during denitritation (after 28 

the “nitrite knee”). Based on these findings SVM classifiers were constructed to predict whether 29 

dissolved N2O will be consumed during the anoxic and anaerobic phases and SVR models were 30 

trained to predict the N2O concentration at the end of the anaerobic phase and the average 31 

dissolved N2O concentration during aeration. The proposed approach accurately predicts the N2O 32 

emissions as a latent parameter from other low-cost sensors that are traditionally deployed in 33 

biological batch processes.   34 



3 

 

1. Introduction 35 

In recent years the sustainability and operational efficiency of wastewater treatment plants 36 

(WWTPs) have come to the fore (Liu et al., 2018). Several biological technologies such as 37 

partial-nitritation – anammox (anaerobic ammonium oxidation) have emerged, towards the 38 

efficient, low-cost treatment of high-strength municipal wastewater streams (Lackner et al., 2014; 39 

Zhou et al., 2018). The anaerobic supernatant is a by-product of dewatering of the anaerobic 40 

digestion effluent and represents less than 1-2% of the total influent flow in the WWTP. It 41 

contains 10–30% of the N load and 20–30% of the P load (Janus and van der Roest, 1997; van 42 

Loosdrecht and Salem, 2006). Sidestream treatment of the anaerobic supernatant can contribute to 43 

the reduction of energy consumption for N-removal, decrease of nitrogen loads in the secondary 44 

treatment, and the minimisation of risks related to exceeding effluent regulatory requirements of 45 

nitrogen concentrations in the water line of WWTPs (Eskicioglu et al., 2018). However, the 46 

performance and environmental evaluation of different sidestream technologies is still under 47 

investigation (Eskicioglu et al., 2018; Rodriguez-Garcia et al., 2014). 48 

SCENA (Short-Cut Enhanced Nutrient Abatement) is a new sidestream process, that combines 49 

the conversion of  NH4
+ to NO2

- under aerobic conditions (nitritation) with the subsequent 50 

reduction of NO2
- to nitrogen gas and enhanced biological phosphorus uptake by polyphosphate-51 

accumulating organisms (DPAOs) in a sequencing batch reactor (SBR) (Frison et al., 2015). 52 

External volatile fatty acids (VFAs), are produced via acidogenic fermentation of the primary and 53 

secondary sludge on-site and dosed into the SBR. In a recent study, Longo et al. (2016), 54 

quantified the environmental and cost benefits and impacts of the integration of the SCENA 55 

process in a full-scale WWTP. They reported major energy savings for aeration after the 56 

integration of sidestream SCENA process. The direct N2O emissions were equal to 1.42% of the 57 



4 

 

influent N-load. Short-term monitoring campaigns were implemented, while the effect of 58 

operational conditions on N2O generation was not investigated.   59 

N2O is a potent cause of global warming, its global warming potential is 265 - 298 times more 60 

than that of CO2 (IPCC, 2013). The emission of N2O in full-scale sidestream partial-61 

nitritation/partial-nitritation–anammox or nitrification-denitrification systems range from 0.17% 62 

to 5.1% of the influent N-load (average equal to ∼2.1% of the N-load is emitted (Vasilaki et al., 63 

2019) . Schaubroeck et al. (2015) showed that N2O emissions from a full-scale sidestream 64 

DEMON process in Austria were significantly higher than the direct N2O emissions from the 65 

mainstream treatment in a full-scale WWTP. On average, 0.256 g N2O were emitted compared to 66 

0.005 g emitted in the secondary treatment per m3 treated wastewater. The increased direct  N2O 67 

emissions can be mainly attributed to low DO concentrations, higher ammonia oxidation rates 68 

(AOR) and NO2
− build-up (Desloover et al., 2011; Kampschreur et al., 2008); conditions that also 69 

prevail in the SCENA process. The variability of EF reported in sidestream technologies can be 70 

partially attributed to both complex relationships between emitted N2O and operational conditions 71 

and different configurations (i.e. SBR, continuous systems), loads (i.e. NH4
+ concentrations), 72 

feeding strategies and operational control (i.e. DO set-points). Additionally, different interactions 73 

between operational variables trigger a different response of N2O generation. For instance, in a 74 

recent modelling study of a granular one-stage partial-nitritation-anammox reactor, Wan et al. 75 

(2019) showed that higher temperatures resulted in increased N2O emissions in the presence of 76 

COD (chemical oxygen demand) and in decreased N2O emissions in the absence of COD (due to 77 

increased anammox activity and reduction of NO2
- accumulation in higher temperature). 78 

Additionally, the long-term temporal variations of direct  N2O emissions were not adequately 79 

assessed in sidestream technologies; the majority of the monitoring campaigns in sidestream 80 

reactors lasted less than 5 days  (Vasilaki et al., 2019). 81 



5 

 

The digitalisation of water services and the data-driven knowledge discovery from wastewater 82 

treatment plant may increase the resilience of water utilities under climate change and other 83 

water-related challenges (Sarni et al., 2019). Recent studies have provided extensive overviews of 84 

the use of data-driven techniques in the wastewater sector for different applications including the 85 

development of soft-sensors, fault prediction and multi-objective optimisation of control of water 86 

utilities (Corominas et al., 2018a; Haimi et al., 2013; Newhart et al., 2019). Data-mining and 87 

extraction of the information hidden in the raw sensor signals can facilitate the identification of 88 

patterns and hidden structures and reveal significant information on the behaviour of N2O 89 

emissions in continuous wastewater treatment processes (Vasilaki et al., 2018). The SBR in the 90 

SCENA process is multiphase (i.e. anaerobic, aerobic, anoxic conditions) applying different 91 

operational variables (unsynchronised data), non-linear and subject to different disturbances, such 92 

as influent compositions and fermentation liquid characteristics. Moreover, SBR process data are 93 

based on a 3d-structure that consists of the number of i) cycles, ii) variables and iii) sampling 94 

points within each cycle. Therefore, the identification of process abnormalities and patterns can 95 

be complicated.  N2O emissions could be affected by both within-cycle and between-cycle batch 96 

dynamics. 97 

In this study, sensor and laboratory analyses data from a full-scale SCENA SBR were analysed to 98 

provide insights on the N2O emissions behaviour and generation. A structured approach was 99 

followed for knowledge discovery from the available dataset using a combination of abnormal 100 

events detection, classification and regression techniques. The objectives of the study were to i) 101 

investigate whether the sensors integrated in the system (i.e. conductivity, pH) can provide 102 

actionable information on the dynamics of N2O emissions, ii) detect hotspots for the 103 

accumulation and emission of N2O and iii) develop data-driven regression and classification 104 



6 

 

models to predict the dissolved N2O behaviour and concentration for the different phases 105 

(anaerobic, aerobic, anoxic) of the SBR.   106 

2. Materials and Methods 107 

2.1 Process description and data origin 108 

The Carbonera plant is designed to treat domestic wastewater of a population equivalent of 109 

40,000 (dry weather flow equal to 10,000 m3/d). After screening and degritting and primary 110 

sedimentation, the effluent from the primary clarifier is sent to a Schreiber reactor (single basin – 111 

working volume 4671 m3). Schreiber reactor effluent is pumped to two secondary clarifiers (2260 112 

m3 each) and subsequently to the tertiary treatment unit for disinfection and filtration before final 113 

discharge in the Melma River. 114 

Waste activated sludge (WAS) generated by the biological treatment is recycled to the primary 115 

sedimentation unit and mixed with primary sludge. The final concentration of the thickened 116 

mixed sludge is around 5% total solids (TS). About 90% of the mixed thickened sludge is fed to 117 

an anaerobic digestion unit (1800 m3 working volume). Digestate is dewatered by a centrifuge 118 

with the addition of polyelectrolyte; the solid fraction is mechanically composted and used as 119 

agricultural fertilizer. The anaerobic supernatant is sent to the equalization tank (of 90 m3) in the 120 

SCENA system for the biological N and P removal. 121 

The remaining portion of mixed sludge (10%) is fed to a sequencing batch fermentation reactor 122 

(SBFR) with hydraulic retention time (HRT) equal to 5 days. The SBFR is operated under 123 

mesophilic condition (37°C) for the alkaline fermentation of thickened sewage sludge and the on-124 

site production of carbon source enriched of VFAs (mainly acetic and propionic acids). Daily, 10 125 

m3 of fermentation sludge are extracted and replaced with fresh thickened sludge. The solid/liquid 126 

separation of the fermented sewage sludge is carried out by a screw-press (SCAE), generating ~2-127 



7 

 

4 m3/h of fermentation liquid rich of VFAs (in total, ~ 10.5 m3/d). The latter is collected in a 128 

storage tank of 20 m3 and automatically dosed during the anaerobic and anoxic phases of a short-129 

cut sequencing batch reactor (SBR) based on pH and conductivity sensors. The solid fermented 130 

fraction (13-15% TS based) is mixed with the thickened mixed sludge and fed to the anaerobic 131 

digestor. 132 

The anaerobic supernatant is treated in an SBR with a maximal working volume of 70 m3 (3-4 133 

cycles daily). The SBR is fed with ~10-15 m3 of anaerobic supernatant in each cycle that is 134 

treated via nitrite enhanced phosphorus removal associated with nitritation-denitritation 135 

(S.C.E.N.A process). The typical SBR (Figure 1) cycle consists of feeding (6-8 min), anaerobic 136 

conditions (30 min), aerobic conditions (200-240 min), anoxic (~60-140 min), settling (30 min) 137 

and discharge (8 min). The sensors integrated in the SBR include: pH, Dissolved Oxygen (DO), 138 

conductivity, Oxidation Reduction Potential (ORP), mixed liquor suspended Solids (MLSS) and 139 

temperature. Conductivity and pH are used to control the length of the aerobic and anoxic phases 140 

and the carbon source dosage. Additionally, variable frequency driver is used to control the air 141 

flow-rate of the blowers, maintaining the dissolved oxygen during aerobic phase in the range of 142 

1.0 to 1.5 mg/L. The aeration system consists of volumetric blowers (nominal power 11 kW) and 143 

n80 diffusers (INVENT), providing ~500 m3/h of compressed air at 400 mbar of pressure.  The 144 

treated supernatant is recirculated back to the WWTP headworks.  145 

A monitoring campaign was conducted in the sidestream line at Carbonera WWTP treatment 146 

plant for approximately 4 months (January 2019 – April 2019). Dissolved N2O concentrations 147 

were measured using a polarographic Clark-type electrode (Unisense, Aarhus, Denmark). To 148 

supplement the long-term monitoring campaign with Unisense probes, N2O emissions in the 149 

headspace of the SBR reactor, were also continuously monitored with MIR9000CLD analyser 150 

(Environment Italia S.p.A.) during March – April 2019. Details of the monitoring campaign, N2O 151 



8 

 

emissions’ calculation and laboratory analyses are provided in the supplementary material (S1-152 

S3).  153 

[Figure 1] 154 

2.2 Data analysis 155 

2.2.1 Methodological Framework 156 

Figure 2 summarises the methodological framework of the study. Phase one includes preliminary 157 

analysis of the collected data. Features extraction and density-based clustering was applied (Ester 158 

et al., 1996),  to isolate  abnormal cycles. The methodology and results of abnormal cycles’ 159 

isolation are given in the supplementary material (section S4). In phase two, the behaviour of 160 

N2O emissions and dissolved N2O concentration during normal operation was investigated; 161 

efforts were focused to identify dependencies with the operational dataset and laboratory 162 

analyses. Finally, in phase three, classification and regression models were trained to predict the 163 

behaviour of aerobic dissolved N2O concentration in the different cycles. A support vector 164 

machine classification (SVM) and regression (SVR) models were constructed (Cortes and 165 

Vapnik, 1995).  166 

The first step for the prediction of the average aerobic dissolved N2O concentration included the 167 

training of an SVM classifier (ANOXSVM) to predict whether dissolved N2O will be consumed 168 

during the anoxic phase. This was significant, given that accumulated dissolved N2O in the 169 

beginning of the aerobic phase, will be stripped during aeration. All cycles were divided in two 170 

classes: class anoxA (dissolved N2O < 0.6 mg/L) and class anoxB (dissolved N2O > 0.6 mg/L). 171 

The dissolved N2O concentration threshold was set equal to 0.6 mg/L, since in ~88% of these 172 

cases, N2O was consumed by the end of subsequent anaerobic phase. In cycles belonging to class 173 

anoxA, no N2O carryover was assumed. It is important to note that the term anaerobic phase, is 174 



9 

 

used to describe the first operational phase of the SBR (Figure 1) within each cycle and is not 175 

necessarily representative of the actual conditions in the reactor.  176 

Subsequently, an SVM classifier (ANSVM) was trained to predict if dissolved N2O will be 177 

consumed in the subsequent anaerobic phase. The threshold of N2O at the end of the anaerobic 178 

phase was set equal to 2.6 mg/L (sensor calibration limit).  Therefore, anaerobic phases with 179 

accumulated N2O were classified in two groups: class anaerA (N2O concentration < 2.6 mg/L) 180 

and anaerB  (N2O concentration > 2.6 mg/L) . Cycles belonging to anaerA class, were used to 181 

train an SVR model (ANSVR) to predict the dissolved N2O concentration at the end of the 182 

anaerobic phase.  183 

Finally, an SVR model was trained to predict the average N2O concentration during the aerobic 184 

phase (AERSVR), utilizing the ANSVR model predictions for cycles with initial aerobic N2O less 185 

than 2.6 mg/L. Finally, the aerobic SVR model was also tested to cycles belonging in class 186 

anaerB  (N2O concentration > 2.6 mg/L). In anaerB cycles, initial aerobic N2O accumulation 187 

exceeds the calibration limit of the sensor. Additionally, aerobic N2O accumulation starts before 188 

completion of the stripping of pre-existing dissolved N2O. In these cases, the average dissolved 189 

N2O concentration of the cycle, was calculated considering the period from the first minimum of 190 

dissolved N2O concentration until the end of aeration (or after 30 min if a local minimum did not 191 

exist). Additionally, initial N2O accumulation was assumed to be equal to 0.6 mg/L (average 192 

minimum after initial N2O stripping observed in these cycles). 193 

 In practice, the methodology followed was not linear as it is illustrated in Figure 2; it involves 194 

several backward and forward loops between the different steps. The feedback loops were 195 

necessary to leverage the knowledge discovered and adjust the data-preparation (i.e. new features 196 

extraction, different pre-processing) and mining phases. 197 



10 

 

[Figure 2] 198 

2.2.1 Support Vector Machines classification and Support vector regression 199 

Support vector machines (SVMs)  are a range of  supervised non-parametric classification and 200 

regression algorithms that have various applications in several fields including hydrology 201 

(Raghavendra and Deka, 2014), bioinformatics (Byvatov and Schneider, 2003) and wastewater 202 